
Comprehensive Water 
and Wastewater Systems 
Master Plan Update

Village of Huntley,
McHenry and Kane 
Counties, Illinois

September 2022



   
   

   

 
Page TC-1 

     
 

WATER AND WASTEWATER MASTER PLAN - 2014   
 

 COMPREHENSIVE WATER AND WASTEWATER SYSTEMS MASTER PLAN  - 2022    
 

COMPREHENSIVE WATER & WASTEWATER SYSTEMS MASTER PLAN – 2022 
Village of Huntley, IL 

TABLE OF CONTENTS 

 SECTION PAGE NO. 
 ACKNOWLEDGEMENTS ................................................................................................................ i 
 
 ABBREVIATIONS ........................................................................................................................... ii 
 
[...]
recent years, all of which help reduce the amount of infiltration and inflow (I&I) to the system, demonstrating 
the Staff’s diligence with its annual maintenance and rehabilitation program. 
 
The Village of Huntley sanitary sewer collection and conveyance system utilizes 13 lift stations to convey 
wastewater where an unimpeded gravity flow, cost-effective route to one of the WWTPs was not an option.  
The collection system service areas, including the areas tributary to each lift station, are depicted in Exhibit 
No. 3-1.  A summary of each of the lift stations is included in Table No. 3-1. Given the generally flat 
topography of the Village, it naturally follows that the system contains so many lift stations.  All of the lift 
stations are in good condition.  Seven of the lift stations have onsite backup electrical generators, while five 
have portable generator connection capabilities. One has no backup generator capability at all.   
 
In July 2022, the Jim Dhamer Lift Station (9W), located at Route 47 and Jim Dhamer Drive, was removed.  A 
new 16-inch gravity interceptor (Eakin Creek Interceptor) was installed that collects the associated tributary lift 
station flow and discharges to an existing 18-inch interceptor located just west of Windy Prairie Drive in Del 
Webb.  The alignment of the 16-inch interceptor roughly parallels Eakin Creek. The 18-inch interceptor flows 
westward and discharges to Del Webb Lift Station (No. 11W).   
 
3.3 East Wastewater Treatment Plant (WWTP)  
 
An aerial overview of the East WWTP is included in Exhibit No. 3-2.  While there are limited records of the 
original WWTP construction in 1950, it appears that the plant contained an Imhoff tank as the primary 
treatment process.  Trickling filters were added in 1960, and in 1977, with the presumed need to meet lower 
ammonia discharge standards, rotating biological contactors (RBCs) were added to the plant.  In 1988, the 
plant was expanded to 0.61 MGD, involving the addition of two primary clarifiers, the northwest Orbal 
configuration oxidation ditch, an additional final clarifier, the filter building, aerobic digestion improvements, 
and a sludge storage area.  In 2000, the plant was expanded to 1.2 MGD, which added the screening 
building, two (2) Lakeside closed-loop reactor oxidation ditches in the northeast part of the plant, two (2) 
secondary clarifiers, and a RAS/WAS pump station upgrade.   
 
The plant was expanded to its current capacity of 1.8 MGD and  in 2002 and 2007; that two-phase expansion 
added the west Orbal configuration oxidation ditch, two additional secondary clarifiers, the ultraviolet 
disinfection system, a dewatered sludge storage pad, and the north garage.  In 2017, numerous processes at 
the plant underwent rehabilitation and an alum chemical feed facility in a standalone building was added for 
phosphorus removal.  In 2023, the ultraviolet disinfection system will be replaced.  



Table No. 3-1 Lift Station Inventory
Village of Huntley, Illinois

Lift Lift Ground Bottom Wet Well Force Main Force Main Gravity Gravity Bypass Pump Pump Pump Year
Station Station Elevation Elevation Diameter Size Length Sewer Inv. Sewer Diam. Information Number Vendor TDH Rating Constructed Pump Type Buildinge Generatore Maintenancee,j

No. Name (ft) (ft) (ft) (in) (ft) (ft) (in) (ft) (gpm)
Tributary to East WWTF

1 ABS 27 405

2 ABS 27 405

1 ABS 27a 500a

2 ABS 27a 500a

3 ABS 27 500

1 Wemco-Hidrostal E5K-S 47.5a 900a

2 Wemco-Hidrostal E5K-S 47.5a 900a

1 Wemco 98a 865a

2 Wemco 98a 865a

3 Wemco 98a 865a

1 ABS 22.3a 30

2 ABS 22.3a 30

1 Hydromatic 28a 30a

2 Hydromatic 28a 30a

1 Hydromatic 29a 250a

2 Hydromatic 29a 250a

Tributary to West WWTF

1 Flygt 10a 125a

2 Flygt 10a 125a

1 Wemco 43a 900

2 Wemco 43a 900

3 Wemco 43a 900

1 Wemco 31 / 45a 250

2 Wemco 31 / 45a 250

3 Wemco 31 / 45a 250

1 Hydromatic 140a 400a

2 Hydromatic 140a 400a

1 Wemco 83 1,200

2 Wemco 83 1,200

1 Wemco 68.5 1,200

2 Wemco 68.5 1,200
3 Future -- --

a: Information source - IEPA Construction Permit. 
b: Except as otherwise denoted, all information was obtained from Record Drawings for Heritage of Huntley Sanitary Lift Station and Forcemain dated 2/11/02.
c: Except as otherwise denoted, all information was obtained from Record Drawings for Wing Pointe Off-site Sanitary and Water Main Improvements revised 6/7/02.
d: Except as otherwise denoted, all information was obtained from Final Engineering Plans for Covington Lakes Sanitary Pumping Station and Forcemain revised 7/8/02.
e: All Building, Generator, and Maintenance Information provided in the last three columns was obtained from a list of the lift stations provided by the Village.
f: Invert and rim for the Jim Dhamer lift station was obtained from a partial profile and plan provided to EEI by the Village (it did not have a name or date on it).
g: Information was obtained/estimated from Del Webb's Sun City Neighborhood No. 21 plans, Sheet 35.
h: Except as otherwise denoted, information was obtained from Talamore Lift Station plans.
i: Ground elevations were obtained from Google Earth.
j: Maintenance notes: Items such as driveway sealcoating and vactor/cleanout of wet well not included; also if pump is replaced any maintenance done to previous pump removed from history prior to replacement

Values obtained from Village staff.

2008 - New Impeller for Pump No. 1
2012 & 2020 - Repaired and Cleaned Check Valves
2020 - New Transducer

2008 - New Impellers for All Thre Pumps
2009 - New Main Power Breakers
2012 - New OIT

2009 - Pump No. 1  and Backup Pump Total Rebuild
2010 - New Guide Rails
2012 - Retrofit SCADA
2013 - Pump No. 2 Total Rebuild
2015 - New Base Elbows, Guide Shoes, Check Valves, 
and Valves for Both Pumps
2021 - New Transfer Switch
2010 - New Impeller Lining and Impeller
2014 - New SCADA Antenna
2019 - New Impeller for Pump No. 2
2021 - Raised SCADA Antenna

2011 - Transfer Switch Repair
2013 - Pump No. 1 Total Rebuild
2015 - New Float

2011 - New Transducer Installed
2013 - New SCADA Antenna
2013 - New Shoe Guide Pump No. 3
2015 - New Floats
2016 & 2017 - 3 New Pumps
2017 - New OIT
2019 - New Impellers for Pumps Nos. 1 & 2
2020 - No VFD
2021 - New Transfer Switch
2022 - New PLC and Impeller for Pump. No. 3
2009 - New Backup Floats
2010 - New Impellers for Both Pumps
2014 - New VFD
2020 - No VFD
2021 - New PLC and Transfer Switch
2011 - New Backup Floats
2014 - New Impeller for Pump No. 3
2018 - New Impellers for Pumps Nos. 1 & 2
2018 - New OIT
2009 - Replaced Relays
2017 - New Pumps, Check Valves, Base Elbows, and 
Guide Rails

2017 - Added SCADA, OIT, PLC, and Transducer

2015 - New Pumps Nos. 1 & 2, New Floats
2016 - New Valves and Check Valves
2016 - Added SCADA

4" Bypass 
Connection 

(Quick Coupling)

4" Bypass 
Connection 

(Quick Coupling)

Submersible

Submersible

Submersible

Submersible

Submersible

Submersible

Bypass is 
available

4" Bypass 
Connection 

(Quick Coupling)

Submersible
4" Bypass 

Connection 
(Quick Coupling)

4" Bypass 
Connection 

(Quick Connect 
Cap)

Submersible

Submersible

Submersible

Submersible

2003

1999

2003

2000

2001

2012

1999

Submersible

Submersible

Yes - Portable

No

No

No

Yes

No

Yes - Portable

Yes - On-site

Yes - On-site

Yes - On-site

Yes - On-site

Yes - Portable

Yes - On-site

Yes - On-site2006

2006

1992

1999

1999

5 882.08 6

Yes Yes - On-site

No

No

No

No

No

Yes

Yes

Yes - Portable

1,890 877

Yes - Portable

281 877.25 6

2E Heritage of Huntleyb 893.21 861.61 10 10a 113a

1E Main Street 889.5 868.43 6 6

867.12 18

3E Wing Pointec 885.1 857.33 10 10a 2,480a 864.13 16

4E Covington Lakesd 875 841.7 10 10a 9,400a 847.66 12

262a 887.5 6

3a 281a

7E Vine Street 889i 867 6

5E Wolf Drive 901i 883.5 4 2a

4a 206a 870.6 6

6E Oakcrest 895.7 877.5

9W Jim Dhamer Removed in 2022. Flows divert to new 16" Eakin Creek Interceptor which transports flow to the Del Webb Lift Station (No. 11W)

8W Smith Drive 877i 862.9 5 4 19 867.33 8 No1992

10W Sun City 879g 845 10 3 1,191a 849.5 12

11W Del Webb 880i 857 8 / 12 6 / 12a 250 / 250a 862 12

12

13W
Talamore 

Foundersfield
(Talamore #2)h

877.00 838.00 10 12 4,100

12W Kishwaukee 897.6 871 6 6

8 /12
18?

844.44 8 / 12

14W
Talamore Reed 

Road 
(Talamore #1)h

873.4 853.93 12 x 7 12 2,838 859.53



KR
EU

TZ
ER

 R
OA

D

LA
SA

LL
E 

LA
NE

LIONS CHASE LANE

LI
ON

S 
CH

AS
E 

CO
UR

T

FITZGERALD LANE

Copyright nearmap 2015

Engineering Enterprises, Inc.

52 Wheeler Road
Sugar Grove, Illinois 60554
(630) 466-6700 / www.eeiweb.con

EXHIBIT 3-2
WWFTS OVERVIEW

DATE:
MAY 2022Village of Huntley

10987 Main Street
Huntley, IL  60142
(847) 515-5200
www.huntley.il.us

COMPREHENSIVE WATER AND 
WASTEWATER SYSTEMS MASTER PLAN

VILLAGE OF HUNTLEY, ILLINOIS

CONSULTING ENGINEERS

NO. DATE REVISIONS

PROJECT NO.:
HU2102

PATH:
H:\GIS\PUBLIC\HUNTLEY\HU2102

HU2102_EXH_3-2_WWTF.MXD
FILE:

MAIN STREET

OLD DUNDEE ROAD

BA
KL

EY
 S

TR
EE

T

HU
NT

L E
Y-

DU
ND

EE
 R

O A
D

Copyright nearmap 2015

WEST WWTF EAST WWTF

0 140 28070
Feet

0 140 28070
Feet



   

“    

 
Page 3-6 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

3.3.1 NPDES Effluent Requirements  
The East WWTP discharges to the Huntley Branch of the Kishwaukee River under the National Pollutant 
Discharge Elimination System (NPDES) Permit No. IL0029238 which has an expiration date of 1/31/26.  A 
copy of the current NPDES permit for the plant is included in Appendix B.  The effluent standards of the plant 
are consistent with other Northeastern Illinois WWTPs discharging to low flow streams, although the barium 
effluent limit of 2.0 mg/L is sometimes difficult to meet at this plant.  It is a 10/12 plant with the Carbonaceous 
Biological Oxygen Demand (Five Day CBOD5) effluent limit in mg/L as the former and the Total Suspended 
Solids (TSS) in mg/L as the latter.  
 
The plant has a seasonal ammonia-nitrogen effluent standard range of 1.1 – 1.4 mg/L as a monthly average.  
As stated, dissolved oxygen, pH, and fecal coliform standards are typical.  The plant recently received a Total 
Phosphorus effluent standard of 1.0 mg/L with its latest NPDES permit, with a future standard of 0.5 mg/L by 
2030.  While current nutrient reduction initiatives for point dischargers appear to be primarily focused on Total 
Phosphorus, Total Nitrogen reduction is also being discussed.  While it does not appear a Total Nitrogen 
effluent standard is imminent, the future potential should be considered when evaluating nutrient removal 
options at either of their plants. 
 
3.3.2 Current Capacity and Operations 
Exhibit No. 3-3 is a process flow diagram of the plant.  The East WWTP currently treats approximately 1.1 
MGD of wastewater on an average day or 61% of the DAF capacity of 1.8 MGD.  The Design Maximum Flow 
(DMF) is 4.5 MGD and the Peak Hour Flow (PHF) is 5.4 MGD.  The East WWTP treatment train consists of 
fine screens, oxidation ditches, secondary clarification, and ultraviolet disinfection. Alum is fed within the liquid 
treatment train to aid in the removal of barium and phosphorus from the liquid phase stream to meet the 
pertinent water quality standards.  The plant also contains two (2) rapid sand filter basins, which have been 
removed from service.  
 
Biosolids treatment consists of waste-activated sludge (WAS) being removed from the liquid train and 
aerobically digested in two (2) above-ground steel tanks to the Class B stabilization level. The plant has a 
gravity sludge thickener tank, which is currently not in service.  Digested sludge is mechanically dewatered 
via a belt filter press using polymer addition.  Digested, dewatered sludge is stored on-site until disposal via 
land application.   
 
Expansion of this plant is not expected in the planning time frame due as the wastewater service area 
tributary to this plant is not expected to generate more flow than the current DAF capacity of the plant.  
However, current unit process capacity issues or potential future nutrient standards could generate the need 
to modify the existing facilities and/or add new facilities. 
 
  



   

“    

 
Page 3-7 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

  

Ex
hi

bi
t N

o.
 3

-3
: E

as
t W

W
TP

 P
ro

ce
ss

 F
lo

w
 D

ia
gr

am
 

Vi
lla

ge
 o

f H
un

tle
y,

 IL
 



   

“    

 
Page 3-8 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

The East WWTP is well run and is generally in very good condition.  Table No. 3-2 provides a summary of the 
condition and capacity of each of the unit processes.  The oldest unit processes in the plant, which were 
constructed in the 1988 expansion, are the Excess Flow Raw Sewage Pumps, the Northwest Oxidation Ditch, 
Secondary Clarifier No. 1, and the East RAS/WAS Pumping Station, the Filter Building, and two the Aerobic 
Digesters.  Other than the sand filter building, all of these 30+ year old unit processes remain in reasonable 
condition. Ongoing maintenance and some rehabilitation activities are still critical and necessary to the 
satisfactory operation of the plant. 
 
3.3.3 Plant Issues  
There are some issues with the WWTP that need to be resolved. Rehabilitation of some of the aging 
components of the WWTP is required, such as the aerator shafts and bearings on the oxidation ditches, the 
valves and piping on the aerobic digesters, and the non-potable water system. There are also electrical 
upgrades required for Control Building No.1, which is currently not up to current electrical codes.  
 
On a capacity basis, the current raw sewage/effluent flow pump capacities are insufficient to convey the peak 
hour flow of 5.4 MGD.  The Effluent Parshall flume is also insufficient to convey the design maximum flow of 
4.5 MGD.   
 
The biosolids treatment train could become more productive by re-introducing WAS thickening. The 
thickening of WAS helps increase the capacity of the aerobic digesters. Additional capacity in the aerobic 
digesters allows the belt filter presses to be run more optimally, producing a higher solids cake, which 
reduces disposal costs. Replacing the existing aging belt filter press with a combination gravity belt 
thickener/belt filter press would help improve operations.   
 
Future regulatory improvements include modifying the oxidation basis for more stringent total nitrogen effluent 
limits as well as renovating the existing out-of-service sand filters into tertiary cloth disk filters that will be 
required to meet the forecasted 2030 total phosphorus effluent limit of 0.5 mg/L.    
 
The next section describes the proposed capital improvements recommended for this plant in more detail.  
 
3.3.4 Proposed Capital Improvements  
Recommended improvements are based on a variety of factors, including achieving compliance with new 
effluent regulations, meeting required capacity, replacing old/obsolete equipment, and upgrading processes to 
increase efficiency and lower costs.  The recommendations are based on visual inspection of the facilities, 
interviews with plant staff, discussions with equipment vendors, and industry engineering judgment.    
 
Improvements are prioritized on a projected need basis over time.  The most critical needs are scheduled for 
the immediate future (meaning within 5 years), while less vital needs are segmented into future time frames of 



   

“    

 
Page 3-9 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

near future (6 to 15 years), and long term future (16 to 30 years).  This organization provides for appropriate 
capital improvement planning.  
 
The following is a listing of the major recommended improvements with a brief description of each.  Unit 
processes with critical needs are highlighted in red in Table No. 3-2.   
 
1) Oxidation Aerator Bearings and Shafts:  The oxidation ditches function by strategically placing 

mechanical aerators around the ditch to impart oxygen to the activated sludge process and assist with 
mixing the tanks.  These are wearing mechanical components that run 24/7 and are requiring 
replacement due to the age of the oxidation ditches.   The implementation of these improvements is split 
into two phases:  Oxidation Ditch No. 2 within 5 years, and Oxidation Ditch No. 3 within the 6-15 year 
period. 

2) Aerobic Digester Air Piping and Valves:  The aerobic digester piping and valves have started to 
deteriorate and become non-functional. Leaking air lines waste energy.  It is proposed to remove and 
replace all the digester air lines and valves.  This improvement is planned for implementation within 5 
years.  

3) Electrical Control Building No. 1 Improvements:  The current WWTP electrical infrastructure is between 
20 and 30 years old and is a hodge-podge of various improvement projects over the decades.  Control 
Building No. 1, which houses most of the critical plant electrical controls, is non-compliant with current 
electrical codes. It is proposed to renovate Control Building No. 1 by removing unused electrical 
infrastructure and relocating electrical equipment into a code-compliant plant. This improvement is 
planned for implementation within 5 years. 

4) Refurbish Screen No. 2:  The raw sewage screens operate in a harsh environment and wear out quicker 
than most equipment. It is proposed to refurbish the screen with new mechanism and motor.  This 
improvement is planned for implementation within 5 years. 

5) Combined Raw Sewage Pumps/Excess Flow Pumps: Three (3) of the combined raw sewage 
pump/excess flow pumps require immediate refurbishment. It is recommended that these pumps be 
refurbished by replacing their support elbows, discharge pipes, and guard rails. This improvement is 
planned for implementation within the next 5 years.  

6) Biosolids Thickening and Dewatering Modifications:  The existing gravity WAS thickener is undersized 
and not in service. The existing belt filter press is in good condition but will be approaching the end of its 
service life in about 10 years.   

 It is proposed to demolish the existing gravity thickener and replace (or add) a combination belt filter 
press that combines a gravity belt thickener with the pressure belt filter press.  This modification would 
allow WAS to be thickened before digestion, as well as dewatering of digested sludge, using the same 



   

“    

 
Page 3-10 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

equipment.  This improvement allows for greater operational efficiency, avoids a need for more digester 
capacity, and reduces sludge disposal costs.  This improvement is planned for implementation in the 6-15 
year period. 

7) Upgrade Non-Potable Water (NPW) System:  The non-potable water (NPW) system recycles treated 
effluent water for use in various plant facilities. The existing NPW pumping system is inefficient, runs 
nearly constantly, and thus requires new pumps to be installed every few years due to excessive wear 
and tear.  The system would benefit from a thorough hydraulic review of the NPW system and upgrading 
with a new NPW pump skid to improve operations.   This improvement is planned for implementation in 
the 6-15 year period. 

8) Effluent Parshall Flume:  The existing Parshall flume does not meet the current rated capacity.  Based on 
the hydraulic profile of the plant, the flow through the UV channel into the Effluent Parshall Flume may be 
restricted by the current flume size. This restriction may start to occur when peak flows at the plant 
approach 4.0 MGD.   

It is recommended to monitor effluent flows; as they increase in frequency towards the 4.5 MGD DMF of 
the plant, the Effluent Parshall flume should be replaced with a larger, higher capacity unit.  This 
improvement is planned for implementation in the 16-26 year period.  

9) Modify the Oxidation Ditches for Additional Total Nitrogen Removal:  Increasingly stringent total nitrogen 
effluent limits are on the 10 to 20-year horizon.  The East WWTP oxidation ditches can be modified to 
perform additional total nitrogen removal by changing the location and operation of the aerators to 
facilitate simultaneous nitrification/denitrification as well as establishing dedicated denitrification anoxic 
zones. This may also require internal recycling pumps and piping in the ditches to help make the 
biological processes more efficient.  This improvement is planned for implementation in the 16-26 year 
period. 

10) Sand Filters Building Conversion/Phosphorus Removal:  The sand filter building currently is not in 
operation. The WWTP has an excess amount of secondary clarifier capacity and has had no issues 
meeting the Total Suspended Solids effluent standards (24.0 mg/L daily maximum and the 12.0 mg/L 
monthly average) nor the current Total Phosphorus effluent standard of 1.0 mg/L due to the use of the 
alum chemical feed facility. 

 If tertiary filtration is deemed necessary in the future, such as when the Total Phosphorus standard of 0.5 
mg/L is applied to the plant and the Village cannot meet it with its existing processes, then the sand filter 
building could be repurposed and placed back into the treatment train.  Given the reasonably good 
condition of the structure, it is likely it can be converted to an alternative filtration process such as disk 
filters.   This improvement is planned for implementation in the 16-26 year period. 

  



Total Design Loading Design Avg
Treatment Year Years in Last Rate - IEPA Capacity*/PHF Comments and

Unit Components Installed Operation Modification Condition Size Standards (MGD) Recommendations

Raw Sewage Pumps 2000 22 2022 - Impellers 
Replaced OK 3 @800 gpm

Excess Flow 
Raw Sewage Pumps 1988 34 2002 - 3 Pumps 

Replaced OK 3 @700 gpm

Manually-Cleaned Bypass 
Bar Rack Screens 2000 22 N/A OK 1.25-inch Clear 

Spacing - 1.33 Consider Continued Service

2000 22 2017 - Rebuilt 
Screen OK 7 mm Openings 

(1/4-inch)

2002 20 2008 - Rebuilt 
Screen & Valves OK 7 mm Openings 

(1/4-inch)

Oxidation Ditch No. 1 
(Northwest) - Envirex 

2-Ring Orbal
1988 34 2019 - New Disc Good 30,700 ft3 24 hr HRT @DAF Generally Only Used to Hold 

Excess Flows

Oxidation Ditch No. 2 
(Northeast - 2) - Lakeside 

Closed Loop Reactors
2000 22

2017 - New DO/ORP 
Probes, Rotating 

Plate Weirs, Aerator 
Motors w/VFDs, and 

Gear Box

Good 140,800 ft3 24 hr HRT @DAF Consider Continued Service

Oxidation Ditch No. 3 
(West) - Envirex 

2-Ring Orbal
2002 20

2017 - New Aerator 
Motors w/VFDs and 

DO Probe
Good 72,000 ft3 24 hr HRT @DAF Consider Continued Service

Secondary Clarifier 
No. 1 1988 34 N/A OK

1,257 ft3

(40' Dia - 
15'-4" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Not Req'd for IEPA 
Standards; Consider 

Alternate Use

Secondary Clarifiers Nos. 
2 and 3 2000 22 N/A Good

6,637 ft3

(65' Dia - 
15'-4" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Consider Continued Service

Secondary Clarifiers Nos. 
4 and 5 2002 20 N/A Good

6,637 ft3

(65' Dia - 
15'-4" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Consider Continued Service

West RAS Pump Station -
2 Submersible Pumps 2002 20

2020 - New Pumps, 
Check Valves, and 

Isolation Valves
Good 2 @510 gpm 100% DAF w/ Largest 

Out Consider Continued Service

East RAS/WAS 
Pump Station

2 RAS Subm. Pumps
2 WAS Subm. Pumps

1988 34
2021 - New Pumps, 
Check Valves, and 

Isolation Valves
OK

2 @550 gpm 
(RAS Pumps)
2 @350 gpm 

(WAS Pumps)

100% DAF w/ Largest 
Out Consider Continued Service

Sand Filters Two Filter Bays 1988 34 2002 - New Bridges 
and Equipment Poor 2 @180 SF 5 gpm/sf @ PHF w/ 

Largest Out 1.30 Out of Service

UV Disinfection Two Channels - 
3 UV Banks Ea. Channel 2000 22 Good 1 Channel @ 

4.5 MGD 100% PHF 2.40 Replacement with Wedeco 
Duron UV in 2022-2023

Effluent Parshall 
Flume One Flume w/ ULT 2000 22 N/A Good 12-inches 

Throat Width 100% PHF 1.50**** Consider Replacing with 18-
inch Flume

Sludge Decant 
Tank One Tank 2002 20 N/A OK 22' Dia - 

12'-6" SWD -- -- Operationally Limited; 
Consider Alternate Use

Aerobic Digester No. 1 1988 34 2012 - New Domes
2014 - New Diffusers Good

44,179 ft3 

(50' Dia - 
22'-6" SWD)

3.0 ft3/P.E.
 (+ 25% VOL) 

(No Mech. Thickening)
Consider Continued Service

Aerobic Digester No. 2 1988 34 2012 - New Domes
2014 - New Diffusers Good

31,172 ft3 

(42' Dia - 
22'-6" SWD)

3.0 ft3/P.E.
 (+ 25% VOL) 

(No Mech. Thickening)
Consider Continued Service

Blowers Two Positive  
Displacement Blowers 2013 9 N/A Good 2 @1,208 scfm 30 cfm / 1,000 ft3

w/ Largest Out
0.96

Does Not Meet IEPA Regs, 
but Capacity Sufficient for 

Needs

Sludge 
Dewatering

One Belt Filter Press w/2 
PC Feed Pumps, 

Polymer Feed System, 
and Discharge Conveyor

2000 22

2016 - New PLC in 
Press Control Panel
2019 - Feed Pump 

#1 Rebuilt

Good 1.5 Meter Press -- 1.80***** Consider Continued Service

Sludge Storage Sludge Storage Building 2000 22 N/A Good
38,220 ft3

(65' x 105' x 
5.6')

 150 days storage 1.80****** Consider Continued Service

Alum Feed 
System

Pump Skid w/2 Metering 
Pumps; 2 Chem. Storage 

Tanks
2017 5 N/A Good

2 @15.6 GPH
2 @2,000 Gal 

Tanks
32 days storage 1.80 Consider Continued Service

Notes:
WWTF Design Average Flow Capacity = 1.80 MGD; Design Maximum Flow (DMF) = 4.5 MGD; Peak Hourly Flow (PHF) = 5.40 MGD
*  Design Average Flow (DAF) = Peak Hydraulic Flow (PHF) / 3.0 when PHF is Design Parameter

*** 1.52 MGD DAF Capacity With Largest Out in Each of the Two RAS Pump Stations
**** Effluent Parshall Flume May Flood UV When Flows Exceed 4.5 MGD Due to Plant Hydraulics (1.44 ft Depth Available Upstream of Flume)
***** Based on Processing 19,060 GPD of Sludge from Digesters and Dewatering 5 Days/Wk (1% Solids from Digesters and Dewatering to 15%)
****** Based on Dewatering 5 Days/Wk and Producing 357 CF/Day
XXX Red Text Indicates Unit Process Is Operationally and Regulatory Deficient Or Is No Longer In Use 
         Highlighted Unit Processes are Unit Processes With Critical Needs

TABLE NO. 3-2: EXISTING TREATMENT UNITS CONDITIONS & CAPACITIES - EAST WWTP
Village of Huntley, IL

Rotary Drum Screens -  2 
Lakeside Rotomat 

Screens
< 2.5 ft/s at PHF 2.67

(1.33 Ea) Consider Continued Service

2.30 / 5.33**
(All Raw Sewage 

Pumps work 
together as one 
Pump Station)

Undersized for PHF of 
5.4 MGD w/ Largest Out of 

Service**  Consider upsizing 
all pumps to 900 gpm and 

reconfiguring lift station 
piping. 

** 1.15 MGD DAF Capacity Each With Largest Out in Each of the Two Raw Pump Stations.  PHF pumping capacity calculated using two (2) pumps at 800 gpm and three (3) 700 gpm pumps.

Meet PHF w/
Largest Out

Secondary 
Clarification

RAS/WAS 
Pumping

Aerobic Digesters

Headworks

Oxidation Ditches 1.82

2.91

2.26***

1.88

NEERING ENTERPRISES, INC.
ULTING ENGINEERS



   

“    

 
Page 3-12 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

A summary of the Proposed Improvements for the East WWTP is as follows in order of need: 

1. Replace bearings and aerator shafts on Oxidation Ditches Nos. 2 and 3. 
2. Replace Aerobic Digester Air Piping and Valves. 
3. Control Building No. 1 Electrical Improvements  
4. Refurbish Screen No. 2  
5. Refurbish Raw Sewage Pumps/Excess Flow Pumps 
6. Biosolids Thickening and Dewatering Modifications. 
7. Upgrade Non-Potable Water System and Remove Clarifier No. 1 Dome. 
8. Moyno Pump Replacements  
9. Modify the Oxidation Ditches for Additional Total Nitrogen Removal 
10. Sand Filter Conversion/Phosphorus Removal  
11. Upgrade Effluent Parshall Flume 

 
3.4 West Wastewater Treatment Plant (WWTP) 
 
The West WWTP was constructed in 1998 and improved through subsequent phases; Phase 1 (original 
construction), provided a DAF capacity of 0.65 MGD and included the 24” diameter influent sewer, influent lift 
station, northern screening structure, Oxidation Ditch No. 1 (northern oxidation ditch), Secondary Clarifiers 
No. 1 and 2 (northernmost clarifiers), Sand Filter Building A (northern sand filter building), the UV Disinfection 
system and the Effluent Parshall flume.  The biosolids management approach in Phase 1 included the use of 
the outer ring of the three-ring oxidation ditch for aerobic digestion, sludge dewatering with a belt filter press, 
and biosolids storage on a concrete pad.  The current Administration/Laboratory building, which also included 
the blowers for the aerobic digestion process and the belt filter press, was constructed as part of Phase 1. 
 
The Phase 2 improvements, which were completed in 2001, added Oxidation Ditch No. 2 (middle ditch) and 
Secondary Clarifier No. 3.  Excess capacity in the other treatment processes that were constructed as part of 
Phase 1 allowed the plant to be rated for a DAF of 1.6 MGD. 
 
The Phase 3 improvements, which were completed in 2006, expanded the plant to a DAF of 2.6 MGD and a 
DMF capacity of 6.5 MGD.  They included the construction of Raw Sewage Pump Station No. 2, the second 
screening building, the two-ring Oxidation Ditch No. 3 (southern oxidation ditch), and Secondary Clarifiers 
Nos. 3 – 5, Sand Filter Building B, and additional UV disinfection capacity.  The alum chemical feed building 
was installed as part of this phase due to the addition of a Total Phosphorus standard of 1.0 mg/L to the 
NPDES permit of that time.  A new bank of aerobic digesters was installed along with a new building that 
housed a new gravity belt thickener and new blowers.  Finally, the sludge storage pad was expanded to 
increase the biosolids storage capacity of the plant.  
 
  



   

“    

 
Page 3-13 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

3.4.1 NPDES Effluent Requirements  
The West WWTP is permitted to discharge to the South Branch of the Kishwaukee River under the National 
Pollutant Discharge Elimination System (NPDES) Permit No. IL0070688 with an expiration date of 
07/31/2025.  A copy of the current NPDES permit for the plant is included in Appendix B.  The WWTP only 
discharges during a portion of the year because the effluent from the plant is land-applied throughout the Del 
Webb Community during the growing season (April – October).   
 
Consistent with the East WWTP, the West WWTP has a CBOD5/TSS effluent daily maximum limit of 20/24 
mg/L with a 10/12 mg/L effluent monthly effluent.   The seasonal Ammonia-Nitrogen effluent standards range 
from 1.0 – 1.5 mg/L as a monthly average, and a monthly Total Phosphorus effluent standard of 1.0 mg/L.  
The dissolved oxygen, pH, and fecal coliform standards are also typical.     
 
The total phosphorus limit will be reduced to 0.5 mg/L in 2030.  However, the NDPES permit has certain 
qualifiers that could push the limit to 2035.  Also, the upcoming NARP (Nutrient Assessment Reduction Plan) 
due in 2024 could impact that limit as well.  Recommended improvements for meeting the 0.5 mg/L effluent 
limit will be scheduled around the 2030 – 2035 time frame as described herein.   
 
3.4.2 Current Capacity and Operations 
An aerial overview of the West WWTP is included in Exhibit No. 3-2, and Exhibit No. 3-4 shows a process 
flow diagram of the plant.  The West WWTP currently treats approximately 1.2 MGD of wastewater on an 
average day or about 46% of its DAF of 2.6 MGD.  Its treatment train consists of screening, oxidation ditches, 
secondary clarification, filtration, and ultraviolet disinfection.  Alum is fed to aid in the removal of barium and 
phosphorus from the liquid phase stream to meet the pertinent water quality standards.   
 
The biosolids treatment train consists of thickening with gravity belt thickeners, aerobic digestion, and 
mechanical dewatering with the use of a belt filter press. Dewatered sludge is stored on-site and disposed of 
via land application.  
 
Based on the flows from current and future tributary areas to the West WWTP forecasted in Section 4, it is 
likely that this plant could require expansion towards the end of the planning period (circa 2050).  Due to the 
uncertain nature of forecasting flows over a long period, no plans for a plant expansion are required at this 
time.  In particular, development in the Village’s Southern Service area is expected to increase flows over 
time but not sufficiently enough to require expansion of the WWTP.   
 
The West WWTP is well run and is also in very good condition.  Table No. 3-3 provides a summary of the 
condition and capability of existing West WWTP treatment units. There are recommended improvements that 
will aid in the efficient long-term operation of the plant as the oldest components are 24 years old and are 
organized by priority.  
 
  



   

“    

 
Page 3-14 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

  
Ex

hi
bi

t N
o.

 3
-4

: W
es

t W
W

TP
 P

ro
ce

ss
 F

lo
w

 D
ia

gr
am

 
Vi

lla
ge

 o
f H

un
tle

y,
 IL

 



   

“    

 
Page 3-15 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

3.4.3 Plant Issues  
One issue is drainage of the oxidation ditches which is currently limited by the capacity of the Drain Pumping 
Station.  This station receives flow from all process drains, including the oxidation ditches, but the pumping 
capacity is limited such that it can take days to fully drain the oxidation ditches.  Oxidation ditch drainage 
times can be significantly increased by rerouting the oxidation ditch drain piping to a raw sewage pump 
station.   
 
The operation of the existing aerobic digesters is limited by manual control of the dissolved oxygen levels 
within each digester.  The process can be significantly improved by adding dissolved oxygen probes within 
each of the four digester structures, connecting the probes to the digester control system, and automating the 
blower output to optimize the digester operation.  An automated process would reduce electricity costs, 
improve biosolids digestion and reduce biosolids disposal costs. 
 
The second raw sewage screen installed at the plant has been an ongoing maintenance issue and its 
longevity is in question.  Staff has reported they can keep the screen operational for a short period but plans 
should be made as soon as possible.  Additionally, the comminutor portion of the screen has a high headloss 
that has caused the influent channel to overflow during periods of high flows.  
 
As previously stated, the Administration/Laboratory/Sludge Dewatering/Blower building was constructed as 
part of Phase 1 of the plant. While the Phase 3 Improvements gave the staff additional room with the removal 
of the blowers, there is still just one bathroom and shower that is insufficient for staff needs and also may be 
non-compliant regarding ADA and gender utilization. It should be noted that the existing facilities are not just 
utilized for the West WWTP but also for the operation of WTP No. 9.   
 
While the Administration/Laboratory portion of this building was sufficient for the initial operation of the plant, 
the staff needs will outgrow its current size and necessitate larger working spaces.  In addition, there currently 
is no weather-protected space for the staff to work on vehicles and equipment.  Construction of a new Garage 
building is thus recommended to accommodate these needs for the immediate future and an 
Administration/Lab building is recommended for the latter half of the planning period. 
 
Finally, two lingering issues have been the operation of the non-potable water system and oxidation ditches. 
The bladders on the storage tanks of the non-potable system have failed multiple times, and the entire system  
would benefit from an upgrade. Also, the DO/ORP probe replacement for Oxidation Ditch No. 3 was slated to 
be a part of the improvements in 2018 but was omitted due to budget issues; updating the DO and ORP 
[...]
and maintenance.  This improvement is planned for implementation within the next five years. 

5) Replace the DO/ORP Probes in Oxidation Ditch No. 3:  The DO/ORP probes help control the activated 
sludge process as well as biological phosphorus removal. The existing probes are past their service life 
and should have been replaced in 2018. Recommend replacing all DO/ORP probes with an updated 
version in the oxidation ditches.  This improvement is planned for implementation within the next five 
years. 

6) Digester Diffusers Replacement:  The diffusers distribute air within the digesters for treatment.  These 
perforated rubber disks wear out and must be replaced. Otherwise, the airflow and distribution into the 
digesters become harder to control and energy is wasted This improvement is planned for implementation 
within the next five years. 

7) Replace Polymer Feed Systems for Belt Filter Press and Gravity Belt Thickener:  The polymer storage 
and chemical feed systems for the Belt Filter Press and Gravity Belt Thickener increase the biosolid’s 
dewatering functionality. These systems are nearing the end of their service life.  This improvement is 
planned for implementation within the next five years. 

8) Increase Sludge Storage Capacity:  The existing sludge beds are deteriorating and are becoming non-
functional. Additionally, they do not provide sufficient sludge storage capacity.  Propose to install new 
sludge storage beds or a new storage structure that will increase sludge storage capacity and provide for 
more efficient operations.  This improvement is planned for implementation within the next five years. 

9) New or Refurbished Raw Sewage Pumps:  The existing Raw Sewage Pumps 1-3 will be nearing the end 
of their service life and should be replaced or refurbished. This improvement is planned for 
implementation in the 6-15 year period. 

10) New UV System:  The UV disinfection system was part of the original plant and will be approaching the 
end of its service life. As such, maintenance and parts become more difficult.  Similar to what is being 
done for the East WWTP, a new, more energy-efficient UV system will replace the existing one.  This will 
reduce maintenance and energy costs. This improvement is planned for implementation within the 6-15 
year period.  

11) Modifications to Oxidation Ditch Drainage System:  Draining of the oxidation ditches is a slow process 
that is limited by the current piping configuration which drains the ditches to the Drain Pumping Station.  
This pumping station does not have sufficient capacity to drain the ditches in a reasonable time frame.  
Proposed improvements include the installation of new piping from each ditch and a junction chamber to 
divert tank drainage flows to the existing raw sewage pump stations.  This will greatly reduce tank 
drainage times and increase the efficiency of oxidation ditch maintenance.  This improvement is planned 
for implementation within the 6-15 year period. 



   

“    

 
Page 3-18 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

12) Oxidation Aerator Bearings and Shafts:  The oxidation ditches function by strategically placing 
mechanical aerators around the ditch to impart oxygen to the activated sludge process and assist with 
mixing the tanks.  These are wearing mechanical components that run 24/7 and are requiring 
replacement due to the age of the oxidation ditches.   The improvement is planned within the 6-15 year 
period.  

13) Additional Aerobic Digester Tanks and New Blowers:  The current aerobic digester capacity is less than 
recommended by IEPA.  Additionally, the existing blowers are oversized for the application and do not 
allow for turning down the airflow to meet process needs, thus wasting energy.  It is proposed to add two 
(2) new concrete digesters to increase capacity as well as replace the existing large blower with two or 
smaller blowers with automated dissolved oxygen control which can be modulated to match the process 
conditions.  This improvement is planned for implementation within the 6-15 year period. 

14) Add Second Filter to Sand Filter Building B/Phosphorus Removal:  Adding a second filter will increase 
filter capacity and assist in removing phosphorus.  This improvement is planned for implementation in the 
6-16 year period. 

15) Add Third Pump to Raw Sewage Pump No. 2:  It is estimated that a third raw sewage pump will be 
required to handle flows more efficiently in the next two decades. This improvement is planned for 
implementation in the 16-26 year period. 

16) Modify the Oxidation Ditches for Additional Total Nitrogen Removal:  Increasingly stringent total nitrogen 
effluent limits are on the 10 to 20-year horizon.  The East WWTP oxidation ditches can be modified to 
perform additional total nitrogen removal by changing the location and operation of the aerators to 
facilitate simultaneous nitrification/denitrification as well as establishing dedicated denitrification anoxic 
zones. This may also require internal recycling pumps and piping in the ditches to help make the 
biological processes more efficient.  This improvement is planned for implementation in the 16-26 year 
period. 

17) New Administration/Lab Building:  The current WWTP does not have a proper administration/laboratory 
building, there is insufficient space for current operations and the restroom facilities need expansion and 
updating to adhere to ADA and gender utilization requirements.  It is proposed to construct a modern, 
efficient administration building with a new laboratory that will streamline operations and provide 
additional storage and maintenance spaces.  An upgraded laboratory can be used for the analysis of the 
East WWTP operations as well as the water treatment plants. This improvement is planned for 
implementation in the 16-26 year period. 

 
  



   

“    

 
Page 3-19 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

Based on the above discussion, a summary of the needed improvements at the West WWTP is as follows in 
order of need: 
 

1) Increase Sludge Storage Capacity 
2) New Garage  
3) Replace/Upgrade Comminutor/Screen  
4) Automated Aerobic Digesters Controls 
5) Rehabilitate/Upgrade Non-Potable Water System 
6) Replace DO/ORP Probes on Oxidation Ditch No. 3 
7) Digester Diffuser Replacements 
8) Replace Polymer Feed Systems for Belt Filter Press and Gravity Belt Thickener 
9) Replace or Refurbished Raw Sewage Pumps Nos. 1-3 
10) New UV System 
11) Modify Oxidation Ditch Drainage  
12) Replace Bearings and Aerator Shafts on Oxidation Ditches 1, 2 and 3  
13) Additional Aerobic Digester Tanks and New Blowers  
14) Add Third Pump to Raw Sewage Pump Station No. 2 
15) Add Second Filter to Sand Filter Building B/Phosphorus Removal  
16) Modify the Oxidation Ditches for Additional Total Nitrogen Removal  
17) New Administration/Laboratory  

 
 
  



Total Design Loading Design 
Treatment Year Years in Last Rate - IEPA Capacity* Comments and

Unit Components Installed Operation Modification Condition Size Standards (MGD) or Other Unit Recommendations

Raw Sewage Pump Station No. 
1 1998 23 2010 - New 

Impellers OK 3 @1,080 gpm Meet PHF w/
Largest Out

Consider Continued 
Service

Raw Sewage Pump Station No. 
2 2006 15

2019-2020 - 
Replaced Check 

Valves
OK 2 @2,500 gpm Meet PHF w/

Largest Out
Consider Continued 

Service

Fine Screen #1 -  Lakeside 
Screen w/Auger 1998 23 2022 - Rebuilt 

Screen OK 6 mm Openings 
(1/4-inch)

Fine Screen #2 -  JWC Screen 
w/Auger and Muffin Monster 

Channel Grinder
2006 15 2015 - Replaced 

Channel Grinder OK 6 mm Openings 
(1/4-inch)

Oxidation Ditch No. 1 
(Northern) - Envirex 3-Ring 

Orbital
1998 23 2019 - Replaced 

Disc Good 158,000 ft3 24 hr HRT @DAF Continue Continued 
Service

Oxidation Ditch No. 2 (Middle) - 
Envirex 3-Ring Orbital 2001 20 2019 - Replaced 

Disc Good 158,000 ft3 24 hr HRT @DAF Consider Continued 
Service

Oxidation Ditch No. 3 
(Southern) - Envirex 2-Ring 

Orbital
2006 15

2011 - Replaced 
Bearing Aerator 

#2
Good 205,600 ft3 24 hr HRT @DAF Consider Continued 

Service

Secondary Clarifier 
Nos. 1 and 2 1998 23 2019 - Replaced 

Drive System OK
1,963 ft3

(50' Dia - 
14'-8" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Consider Continued 
Service

Secondary Clarifier 
No. 3 2001 20 2022 - Replaced 

Drive System OK
1,963 ft3

(50' Dia - 
14'-8" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Consider Continued 
Service

Secondary Clarifier 
No. 4 2006 15 2021 - Replaced 

Drive System Good
1,963 ft3

(50' Dia - 
14'-8" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Consider Continued 
Service

Secondary Clarifiers
Nos. 5 and 6 2006 15 N/A Good

5,675 ft3

(85' Dia - 
15'-7" SWD)

1,000 gal/ft2/d @PHF 
(w/ Tertiary Filters; 600 

gal/ft2/d @PHF w/o 
Tertiary Filters)

Consider Continued 
Service

RAS/WAS Pump Station No. 1 -
2 RAS Subm. Pumps, 
1 WAS Subm. Pump

1998 23 2006 - Added 
WAS Pump OK

2 @1,675 gpm 
(RAS Pumps)
1 @325 gpm 
(WAS Pump)

100% DAF w/ Largest 
Out

Consider Continued 
Service

RAS/WAS Pump Station No. 2 -
2 RAS Subm. Pumps, 
1 WAS Subm. Pump

2006 15
2022 - Replaced 
Check Valve on 

Pump #2
Good

2 @1,900 gpm 
(RAS Pumps)
1 @325 gpm 
(WAS Pump)

100% DAF w/ Largest 
Out

Consider Continued 
Service

Sand Filter Building A - North 1998 23 N/A OK 2 @575 SF Consider Continued 
Service

Sand Filter Building B - South 2006 15 N/A OK 1 @575 SF Consider Continued 
Service

UV Disinfection Two Channels - 
2 UV Banks Ea. Channel 2006 15 N/A Good 2 Channels @ 

3.9 MGD Ea. 100% PHF 2.60 Consider Continued 
Service

Effluent 
Parshall Flume One Flume w/ ULT 1998 23 2019 - Replaced 

Flow Meter Good 12-inches 
Throat Width 100% PHF 3.48 Consider Continued 

Service

Sludge 
Thickening

2 Gravity Belt Thickeners w/2 
Sludge Grinders & 3 PC Feed 

Pumps
2006 15 N/A OK 2 1.0 Meter 

GBT's -- -- Consider Continued 
Service

Aerobic 
Digesters 4 Aerobic Digester Tanks 2006 15 2012 - Replaced 

Valves Good
66,000 ft3 

(4@1,100 SF 
15'-0" SWD)

3.0 ft3/P.E.
 (+ 25% VOL) 

(Thickening to 2% 
Solids) = Total Required 
Capacity of 99,000 CF

1.76 Consider Adding 2 Tanks; 
Add Automated Controls

Blowers Two Positive  Displacement 
Blowers 2006 15 N/A Good 2 @2,640 scfm

30 cfm / 1,000 ft3

w/ Largest Out of 
Service. Total new 

blower capacity requires 
is 3,300 cfm

2.31****
Consider Adding One 
Blower with Digester 

Expansion

Belt Filter Press w/2 PC Feed 
Pumps, Polymer Feed System, 

and Discharge Conveyor
2000 21 2017 - Replaced 

Conveyor Liner Good 1 Meter Press Consider Continued 
Service

Belt Filter Press w/Feed Pump, 
Polymer Feed System, and 

Discharge Conveyor
2017 4 N/A Good 1.5 Meter Press Consider Continued 

Service

1998 23 2006 OK
7,670 ft2

(4 ft Sludge 
Height)

2006 15 N/A Good
7,125 ft2

(5.5 ft Sludge 
Height)

Alum Feed 
System

Pump Skid w/3 Metering 
Pumps; 1 Chem. Storage Tank 2006 15 N/A OK

2 @5.3 GPH
1 @12.2 GPH

6,436 Gal Tank
10 Days Storage 14.82******* Consider Continued 

Service

Drain Pump 
Station 2 Pumps 1998 23 2017 - Replaced 

Impellers Good 2 @600 GPM -- --

******** Undersized Pumps; 
Consider Alt. Ox Ditch 

Drainage Plan Using Raw 
Sewage Pumps

Notes:
WWTF Design Average Flow Capacity = 2.60 MGD; Design Maximum Flow (DMF) = 6.5 MGD; Peak Hourly Flow (PHF) = 7.8 MGD
*  Design Average Flow (DAF) = Peak Hydraulic Flow (PHF) / 3.0 when PHF is Design Parameter
** 2.24 MGD DAF Capacity if One 1,080 GPM Pump and One 2,500 GPM Pump Out of Service; 8.26 MGD PHF Capacity if One 2,500 GPM Pump Out of Service
*** 5.14 MGD DAF Capacity if Largest in Each RAS Station Out of Service
**** 2,970 CFM Required for Digester Volume of 99,000 CF
***** Based on Processing 55,090 GPD of Thickened Sludge from Digesters and Dewatering 5 Days/Wk (2% Solids from Digesters and Dewatering to 19%)
****** Based on Dewatering 5 Days/Wk and Producing 1104 CF/Day
******* Assumes Phosphorus is Limiting Factor; Bio-P Removal to 2.0 mg/L and Chem-P Polishing to 0.5 mg/L
******** One Pump Running at Full 600 gpm would Drain Ox. Ditch #1 or #2 in 35.2 Hours, and Ox. Ditch #3 in 45.8 Hours; May also be limited by 8" drain lines from each Ditch
XXX Red Text Indicates Unit Process Is Operationally and Regulatory Deficient Or Is No Longer In Use 
         Highlighted Unit Processes are Unit Processes With Critical Needs

Consider Doubling Storage 
Capacity

Sand Filters 2.765 gpm/sf @PHF w/ 
Largest Out

Sludge Storage Sludge Storage Beds  150 Days Storage 1.53******

Sludge 
Dewatering 3.25*****--

Oxidation 
Ditches 3.90

Secondary 
Clarification 3.84

RAS/WAS 
Pumping 7.56***

TABLE NO. 3-3: EXISTING TREATMENT UNITS CONDITIONS & CAPACITIES - WEST WWTP
Village of Huntley, IL

Headworks

2.75 / 8.26**

< 2.5 ft/s at PHF
3.90

(1.6 MGD Old + 2.4 
MGD New)

Consider Replacing 
Communitors/Screens in 

Near Future



   

“    

 
Page 3-21 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

 3.5 Wastewater SCADA System Overview  
 
The Village of Huntley utilizes a Supervisory Control and Data Acquisition (SCADA) system to monitor the 
operation of the wastewater system.  The Wastewater Treatment Plant SCADA system consists of the 
following primary components: 
 

 SCADA Server and Thick Client PC; 

 West WWTP Control Panels; 

 East WWTP Control Panels; 

 Ethernet Communication Network; 
 
SCADA Server and Client: The WWTP SCADA Server has been replaced by a Virtual Server located on the 
SCADA Virtual Host Server. The SCADA Software is Wonderware InTouch 2012. The SCADA Server is 
“headless”, meaning the operations staff does not interact with the SCADA Server. A SCADA Thick Client is 
used for the operator interface and alarm. The Thick Client is a Dell OptiPlex 7010 workstation with 
Wonderware InTouch Client software and Win-911 Alarm software. The Virtual Host Server and Thick Client 
are both located at the West WWTP. The SCADA server/client allows operations staff to view WWTP system 
status and alarms, as well as make setpoint adjustments. 

 
West WWTP Control Panels: The West WWTP consists of several control panels throughout the plant that 
uses Allen-Bradley CompactLogix Series Programmable Logic Controllers (PLCs). The PLCs communicate 
on a peer-to-peer Ethernet network to the SCADA server. The Wonderware System Platform SCADA Server 
uses a software I/O driver to provide read/write access to the SCADA data in each of the PLCs. 
 
East WWTP Control Panels: Minimal information is currently tied into the SCADA server from the East 
WWTP. A PLC at the East WWTP communicates to the West WWTP Water/Lift MTU using the 900MHz 
wireless system. The data is read-only, so no operational changes to the East WWTP can currently be made 
from the West WWTP. 
 
Ethernet Communication Network: The PLCs at the West WWTP are connected using fiber optic and use 
Allen Bradley’s newer Ethernet/IP protocol. The SCADA server is connected to this network and 
communicates directly to each PLC on the network (peer-to-peer topology). 

 
Planned Improvements: TBD 



   
 

“    

 
Page 4-1 

     
 

COMPREHENSIVE WATER AND WASTEWATER  SYSTEMS MASTER PLAN - 2022    
 

SECTION 4:  HISTORICAL WATER USE AND WASTEWATER FLOWS 

 
The Village of Huntley’s historical water use and wastewater flow has risen along with the Village’s growth in 
population.  The purpose of this section of the report is to first provide a summary of the Village’s historical 
water production and use, followed by a review of historical wastewater flows and effluent quality. 
 
4.1 Historical Water Use 
 
The Village of Huntley Water Department tracks water production in daily, monthly, and yearly increments.  
Water use by all of the Village of Huntley residents, businesses, industrial users and government/ institutions 
is tracked through monthly meter readings. 